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 fb73R 
  
  
 Pièces de rechange 

 Spare parts 

 Ersatzteile 

 Piezas de repuesto 

 Ricambi 

 Onderdelen 

 Reservdelar 

 Peças sobresselente 

 
 
 
 
 
 
 
 

 



 



No. Pos. Description No. Pos. Description
543044590 B-C-D SCREW, hex M6X16 543850216 D Indexable handle, nut M8
543044592 D Screw, hex M6X25 543850217 E Sticker "Read manual + use ear protection"
543044599 B Screw, hex M8x16 543850315 E Sticker, WEEE
543044600 A-C Screw, Hex M8X20 543850401 A Welding frame
543044601 A-C Screw, Hex M8X25 543850402 A Welding assembly foot
543044603 D Screw, hex M8x35 543850403 B Front upright
543044615 B SCREW, hex M10X25 543850404 B Rear upright
543044707 A-B-C-D WASHER, 6 543850406 C Support ball bearing carriage (machined)
543044708 A-B-C-D WASHER, 8 543850407 C Articulation with locking
543044717 A WASHER, 6 Large 543850408 C Cover

543044749 A-B-D NUT, M6, HH (thicker) 543850409 C Switch support
543044898 B-D WASHER, 8.4/25/2.5 PVC 543850410 C Fixing square
543045069 E Pass wire M9 543850411 D Cable support
543045074 E Nut, plastic M9 for pass wire 543850412 C Spacer
543045092 E Terminal block 543850413 C Adjustment axle
543045131 E SWITCH KEDU 230V 543850414 B Rail
543045132 E SWITCH KEDU 115V 543850415 B Rail up lg 900
543045195 E Water pump P1200N 115V 543850416 B Rail down lg 895
543045196 E Water pump P1200N 230V 543850417 A Table
543045236 E Electric pod D4 543850418 D Fixed blade guard

543045577 D Hose 6x9 543850419 D Mobile blade guard
543045620 D Y-coupling for hose 543850420 D Spacer, blade guard
543045738 E Sticker, Using of pump 543850422 D Motor support
543045778 E Sticker, Noise 66 543850423 D Rubber handle d22
543045871 E Sticker, Stop 543850424 D Mud flap
543045895 A Wrench 19 DIN 894 543850425 E Manual OM TS73R
543045967 B Rubber stop 543850426 E Manual IPL TS73R
543046031 A Feet pad 543850427 A Material support
543046051 A Plug, rubber 34D 28/34/30 543850453 A Stop for front feet nut
543046084 A-B-D Nut, plastic wrenchhead M8 543850454 A Stop for rear feet nut
543046214 D SPRING OF TORSION 39761  722781802 E Rivet 3x6 aluminium, for name plate

722794402 D Rivet, aluminium 4x10 - large head
543046287 A Tank, decantation, plastic, TS73R  
543046892 E MOTOR 1KW 230V 2P 50HZ 724336851 A Screw, Countersink bolt M6x16
543046893 E MOTOR 1KW 115V 2P 50HZ 725237061 B Screw, M6x20, autothreading
543059430 A MATERIAL STOP 732211601 A Nut, nyloc M6     
543069841 A Angular guide 732211801 A-B-C Nut, nyloc M8     
543072004 A Ruler, right, TS73R 732212001 B Nut, nyloc M10
543072005 A Ruler, left, TS73R 732212201 D Nut, nyloc M12
543072245 E Sticker, "Risk of cut" 735215301 A Washer, spring 6
543072749 D Wire protection 735311000 C Locker clips, steel, ext d.8
543072751 B Locking latch 738219804 C BEARING 608 (for roller supplier)

543073180 E Cap, plastic (on water pump)
543850013 Screw, wing M6x 18 (Plastic)
543850017 E Nylon tie 5x250
543850039 E Electric isolated pod , female
543850089 E Electric isolated pod, male
543850093 D Washer, 30x16.1x1.5
543850100 D Water valve
543850190 C Screw, ST 4,2x19 large head



732 211 601 (2)

543 046 084 (4)
543 850 453 (2)

725 536 401 (2)

543 044 707 (2)

732 211 801 (4)

543 044 601 (4) 543 046 031 (8)
543 044 708 (4)

543 044 708 (4)

A 

543 044 600 (4)

543 044 717 (4)

543 072 004 (1)

543 044 749 (4)

735 215 301 (4)

724 336 851(4)

543 072 005 (1)

543 059 430 (2)

543 045 895 (1)

543 069 841 (1)

543 850 427 (1)

543 850 454 (2)

543 850 401 (1)

543 046 287 (1)

543 850 402 (2)

543 850 417 (1)

[B]

543 046 051 (1)



732 212 001 (4)

543 850 416 (1)

543 072 751 (1)

543 850 414 (2)

732 211 601 (1)

732 211 801 (1)

543 850 404 (1)

543 850 415 (1)

543 044 615 (4)

543 044 707 (1)

543 044 590 (1)

[A]

 B

543 044 898 (2)

543 044 708 (2)

543 044 749 (1)

725 237 061 (8)

732 211 801 (1)

543 045 967 (1)

543 046 084 (2)

543 044 599 (2)

543 850 403 (1)



543 850 412 (4)

738 219 804 (8)

543 850 413 (4)

543 044 601 (4)

543 044 600 (4)

735 311 000 (4)

543 044 708 (4)

543 850 410 (1)

543 850 408 (1)

543 850 409 (1)

543 850 406 (1)

543 850 410 (1)

543 044 590 (3)

543 044 707 (3)

543 044 707 (2)

543 044 590 (2)

543 850 407 (1)

543 850 190(2)

725 536 801 (4)

543 044 707 (4)

C 



543 045 577 (1,7m)

[C]

 D

543 850 422 (1)

543 044 898 (1)

543 850 411 (1)

543 850 420 (2)

543 046 084 (2)

543 850 424 (1)

543 850 419 (1)

543 850 418 (1)

543 044 603 (2)

543 045 577 (0,18m)

543 045 577 (0,18m)

543 045 577 (0,07m)

543 850 100 (1)

543 045 620 (1)

722 794 402 (1)

543 044 590 (4)

543 044 708 (2)

543 044 707 (4)

543 044 708 (1)

543 850 216 (1) 732 212 201 (1)

543 044 592 (1)

543 850 093(3)

543 046 214 (1)

543 850 423 (1)

543 044 749 (1)

543 072 749 (1,35m)



543 850 217 (1)

722 781 802 (2)

543 072 245 (1)

543 850 315 (1)

543 045 871 (1)

543 045 778 (1)

543 045 132 (1) 115 V

E 

543 073 180 (1)

543 850 017 (3)

543 045 131 (1) 230  V

543 046 893 (1) 115 V

543 045 069 (1)

543 045 074 (1)

543 045 738 (1)

543 046 892 (1) 230  V

543 045 196 (1) 230 V
543 045 195 (1) 110V

543 850 425 (1)

543 850 089 (2)

543 850 039 (3)

543 045 092 (0,166)

543 045 236 (2)

543 850 426 (1)




